{ Electrolux

Factory Parts Gaualeg)

Product No. E36GC75DSS1
37766426840S1
Series 36" gas
Color stainless
Market North America
Wiring Diagram 318047110
Owner's Guide 318200665
Installation Instructions | 318201455

{] Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995504908
07/12/19
(EN/SERVICE/ECL)
377

36" GAS COOK-TOP

Model No.
E36GC75D

This Publication Supersedes
Publication #5995397378

Copyright © 2007 Electrolux Home Products, Inc.
All rights reserved.




E36GC75DSS1

Publication No: 5995504908

COOK TOP

ME36GC75DSS1

12/07



E36GC75DSS1

COOK TOP

Publication No: 5995504908

POS. NO
16
19
20
21
21A
21B
21C
21D
22
22A
22B
22C
22D
26A
31
31A
31B
31C
31D
32
33
34
35
39
46
47
47A
48
49
49A
64
69
77
159
162
162A
164
165
166

*

# Functional Parts
* Non-lllustrated Parts

PART NO.
318185203
318234900
318231600
316241704
316264903
316264803
316241804
316241904
316213605
316219905
316271904
316213505
316206604
316242501
316242001
316242000
316242004
316242002
316242003

3201437
318242204
318251500
318251910
318144002
318242800
318241700
318241701
318241800
318241900
318241901
318251400

5303323134

318245800
318242900
318245600
318245700
318252900
318252100
316279000

5303323130

DESCRIPTION

Main Top Assy, frame/glass, stainless/black
Panel, control, stainless
Grate, burner, black, (3)
Skirt, 12K burner, black
Skirt, 14K burner, black
Skirt, 16/17K burner, black
Skirt, 9.5K burner, black, (2)
Skirt, 5K burner, black
Cap, 12K burner, black
Cap, 14K burner, black
Cap, 16/17K burner, black
Cap, 9.5K burner, black, (2)
Cap, 5K burner, black
Channel, burner support
Seal, 12K burner

Seal, 14K burner

Seal, 16/17K burner

Seal, 9.5K burner

Seal, 5K burner

Strain relief

Knob, control, (6)

Griddle

Skirt, (6)

Cord, service

Panel, base

Panel, side, RH

Panel, side, LH

Panel, rear

Panel, interior side, RH
Panel, interior side, LH
Plate, mtg bezel

Screw, 8-32 x 3/16
Bracket, channel mtg, (3)
Panel, bottom

Brace, manifold

Cross Rib

Support, box, (6)

Ring, WOK

Plate, simmer

Screw, 8 x 1/4, (4)

12/07



E36GC75DSS1

Publication No: 5995504908

BURNER

10C

BE36GC75DSS1

12/07



E36GC75DSS1 Publication No: 5995504908
BURNER
POS. NO PARTNO.  DESCRIPTION
1# 318234300  Manifold Pipe
2 # 318234023  Valve, top burner, 12K
20 # 318234022  Valve, top burner, 14K
2B# 318234021  Valve, top burner, 17K
2C# 318234024  Valve, top burner, 9.5K
2D# 318234025  Valve, top burner, 5K
3# 318232602  Wiring Harness, wiigntr switch
8 318079001 Module, spark
10# 316212300  Burner, sealed, 12K
10A# 316223400  Burner, sealed, 14K
10B# 316223300  Burner, sealed, 16/17K
10C# 316212400  Burner, sealed, 9.5K
10D# 316206400  Burner, sealed, 5K
11# 318221326  Ignitor/orifice assy., top burner, front
11A# 318221327 Ignitor/orifice assy., top burner, front
11B# 318221328 Ignitor/orifice assy., top burner, front
11C# 318221324 Ignitor/orifice assy., top burner, rear, 9.5K, w/holder, tube
11D# 318221325 Ignitor/orifice assy., top burner, rear, 5K, w/holder, tube
14# 316278900  Regulator, pressure
37 316240600  Screw, assy mtg, ignitor/orifice
44 316237901  Orifice, top burner, 12K
44A 316237900  Orifice, top burner, 14K
44B 316237909  Orifice, top burner, 17.2K
44C 316237902  Orifice, top burner, 9.5K
44D 316237903  Orifice, top burner, 5K
72 316215600  Screw, valve mtg., 1/4 - 20
* # 318127416  LP Conversion Kit
* 318243100  Harness, burner wiring
* 08011955  Screw, 10-24 x 0.375, square drive
* 5303311174  Screw, 10-24 x 3/8
* 5303323130  Screw, 8 x 1/4, (4)
# Functional Parts 5 12/07

* Non-lllustrated Parts



E36GC75DSS1

: 5995504908

Publication No

WIRING DIAGRAM

Y Add 011.Lpv081E

HN3ANTIY NOILIINNOD 20718
OQ(AN3ON3I 30 07INAOW 30 05avNd
04v08 37NAOW H3LINDI

W dN3NE3-30vWNTTY .0 319N08

H0143dNS 0A1ANIONT 30 40avW3N0
H3LINOT d3INgng d0L

m dN3NE3-309WNTY .0 319108

H0(H3dNS 0AIANIONT 30 H00YW3N0
H3ILINSI H3INGNg d0L

on OO0 >

071 00 Of—»

A
m

E wn3nua-3o9wwnv .0 31on0g
H01d3dNS 0AIANIONT 30 H0dvW3N0
H3LINDI g3NdNg d0L

]

HN3NEg-309WNT Y . d 319109
H0(d3dNS O0QIANIONT 30 H00vW3n0o
HILINDSI H3NGNg d0L

]

HN3INE3-39vWNTTY \d 319108
H01d3dNS 0QIONIONT 30 H00YW3N0
H3LINDI 93NINg dOL

- mmjmqjmm_\moi%jg( \a 31on0d

d0143dNS 0ATAN3ONT 30 J0avW3N0
H3LINDT H3NANE dOL

& & & & & &
o o o
- FFEY JHINTD gAY SHINED gy 9 AY D
) A ‘AVY0 WATTY “H3INT WO 3N TWNTIY T H3LNT TWNTIY T H3LNT
WATTY 3N WA CH3INT 0HO3430 oaM31N0Z1 OMINZD 00431N0Z1  00431N0Z1 3N
OHOFI30 o030 JINTHS  OHFSWHL OHINID 30 ON3INI  ou3Swdl ON3 IN 30 N3 NI
0435YdL omw m% 30 "ON3 INI a omw m% MS NI ‘NS NOI “MS NS
MS NOI LNOH4 H3IN3O

93 1HOTY INOM4 IHD 1Y ErEREEINER] g3 L1331 NOES L3

NOILydvd3d 3LN0L S39dv 1134vady. 1 30 IN3WINNOI LONOS

NOB 37 9314534 3SN343ONYA NOIL¥e30 3NN 535NV LN3d INFWHONYHE

30 N3443 3NN 10-XN30 30 LNSWIHONYEE3A 37 INYAY 114 3N0WHO 531300113

TINTWISSTLHIAY

"OINIIWINILNGA 130 S3Nd530 01035400

Y153 OLNIIWYNOIONNE T3 1S 3N0IH3A "0S0H01713d A

OLO3H00NT OLNIIWYNOTONNS NN &YSNyD 303Nd. 3 ve8y T

30 H0S93 "SII0HLNOD SO 30 OLNIIWINILNYW 13 8vZ [ Tv3y

Hvd 8v1J3N00S30 30 S3INY S3¥EWYTY S0 S000L 31300113

TOSTA
JIAS35 H3LY NOILYE3d0 H3d08d AdI153A
‘NOILyd3d0 SNOH3ONYA ONY 43d08dW( 35NV N3 503 ONIY
N "5TI08LNOD ONIJIANES N3HM NOTLOINNOOSIO 0L d0ldd SFdIM TIY 138Y7 Tl

*NOT1NYO

N 37ALS -l ard 7
N oton | 5. awal YaIa3N | Sugnyy ONYI8 / OONv 18 / ILIHN| 1
J41S TN 2599 1M HION / 093N/ >y | e
HN31N0O 3000 ~/ ¥07102 30 S091a03 / 30030 ¥O0102
l2ge 0s1 02 i NO I Lvdvd3d
Y1 H3N103443.0 INYAY INWN0D 31 43dn03
vogs 002 8l 2 INFNISS [ THIAY
LINN ONIDIAM3S 30438 43M0d LO3NNOJS 1T
NOTLYANTN I TY .0 "001153W0004103 13 130 0INIIWINILNYW 13
T80 HyZ1¥3d 30 SAINY ¥1093NT v 3109N00S3a
vt “LINN ONIDIAMZS 340438 43MOd Bmzzmw%m
3UHOdSNYHL v
0400 93MOd 4391 VI Y 3SIW ONTNIYM
VI3 Y YIS3INd
aNNoEa
SN3LI3NNOD
ENRIENE! HNINNTTY NOTLOINNGD 20718
HOLO3NNOD 00IONION3 30 0NAOW 30 OHAWND
0dv0g 3INA0W HALIND |
1-h ON O\
-8
1-%8 O 1 mﬂ O/ O
AY D HNINNTTY NOTLIINNOD 007d
WNTTY HAUNT (I1ONION3 30 0NCOW 30 08a¥N0
00M31N0Z1 JINTHS OHv08 3NA0W H3LIND T
30 ON3CINI
“MS NOI
NG =
-8 [->8
- BN3TNYE-30YWNTTY .0 319108
Zjé.mwmzm HOIM3NS 0010NIINT 30 H009W3ND
= Y3LINDI HaNSNE oL
OH3SYEL N3 T INI
NS NBI
My 1431
1-x89 I-x8
ANyAg 38INIJ HNINHE-399WN TV .0 319N08
WITTTY S3INI HOI43dNS 0010NIINT 30 H0OYW3ND
O083IN0Z L OSINTO YILINDI H3NSNE 0L
30 N3 NI
MS NI

INOH4 931IN30

El=Elf='ci-l='TINE]
WAV "H3INI
0OHO3430

Od435vdL O4IN3D
30 "ONIINI
"MSNO T
&(m&zmﬁzmu

‘AY°d

WAV TH3LNT
OHO343d 3IN3H4
30 ONITINI
"MSNOI
FZOw[hoE

oy 'd

WA H3LINT
OHO343a

[el=EiS\+i=N s NE RN
“MSTNDI

Hy3d 1HO 1S

[->8

HNITINH3-FDYWNTIY .0 319N09
H01d3dNS Od1AONIONT 30 H00uW3N0
H3ILINDI H3NINg dOL

[-X8

iy

4111 1NOv 4

dN3NE8-30vWNTY .0 319108

“TYNO 1240

H01d3dNS 0A1AONIONT 30 J0avh3no

|8

“WNO 10
ju YILINDI HINHNE <Ol

S11Y1INov4d

HNIINEF-I2YWNTTY .d 319109
WYNO12d0

H0143dNS 0AIANIONT 30 J0avW3no
“IWNO11dO

H3ILINDI H3INGNg dOL

12/07



